


POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 403984 AKSEL FOR HJUL AXLE FR.WHEEL - F18.1

2 1 403985 KM TALLER DREV SPEED COUNTER - F18.2
4 2 403986 BRUG 403926 USE 403926

5 1 403987 B@S CENTRAL SET - F18.5

6 1 403988 PAKDASE 32X20X5 SEAL DUST - F18.6

7 2 403989 FELG FRONT WHEEL - F18.7

8 1 403990 B@S FOR FORHJUL BUSH - F18.8

9 1 403991 M@TRIK M12X1.25 NUT M12X1.25 - F18.9

10 1 403992 DAK 3.0-10 TYRE 3.0-10 - F18.10

11 2 403993 VENTIL VALVE - F18.11

12 1 403994 SKIVE, BREMSE DISK BRAKE - F18.12

13 3 403995 BOLT DISK BRAKE BOLT - F18.13
14 1 405545 B@S BUSH - F1.14

15 1 405546 HATTE VENSTRE LEFT RUBBER CAP - F1.15
16 1 405547 HATTE HBJRE RIGHT RUBBER CAP - F1.16







POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 405548 FALG BAGHJUL REAR RIM ASSY - F2.1
2 403997 DAEK TYRE - F19.2

3 405549 MOTOR MOTOR - F2.3
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POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 404005 KRONR@R STEERING COLUMN - F20.1

2 4 404006 BOLT BOLT FLANGE - F20.2

3 1 404007 LASEM@TRIK ASSMBLING NUT - F20.3

4 1 404008 M@TRIK RACE TOP CONE NUT - F20.4

5 1 404009 LEJESKAL @VERST BALL STEEL ASSY - F20.5

6 1 404010 LEJERING RACE UPPER BALL - F20.6

7 1 404011 LEJESKAL MELLEMSTE RACE UNDER BALL - F20.7

8 1 404012 LEJESKAL NEDERSTE BALL STEEL ASSY - F20.8

9 1 404013 LEJERING RACE CONE - F20.9

10 1 404014 STYDDAMPER VENSTRE FR.FORK SHOCK ASSY (L)-
F20.10

11 1 404015 STODDAMPER HBJRE FR.FORK SHOCK ASSY (R)-
F20.11

12 1 404016 BESLAG FOR SKZARM FENDER - F20.12

13 2 404017 BOLT M6X12 BOLT M6X12 - F20.13

14 2 404018 GUMMIPAKNING RUBBER - F20.14

15 1 405550 SKARM FOR RGD WHISPER FRONT FRONT FENDER RED
WHISPER - F3.15

16 1 405551 SK/ERM BAG GRA WHISPER REAR FRONT FENDER GRAY
WHISPER - F3.16

17 2 404023 BOLT M6X12 BOLT M6X12 - F20.17

18 1 404024 GUMMI PAKNING RUBBER FRONT FENDER -

F20.18







POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 405552 ST@TTEBEN CENTER STAND ASSY - F4.1

2 2 90152200 STALBOLT M10X25 12.9 SCREW M10X25 12.9

3 2 405553 FJEDER SPRING CENTER STAND -
F4.3

4 1 405554 GUMMI FOR ST@TTEBEN RUBBER CENTER STAND -
F4.4

5 1 90102885 STALBOLT M6X30 FZB 8.8 BOLT M6X30 8.8

6 1 90100691 LASEM@TRIK M6 LOCK NUT M6

7 1 405555 SIDE ST@TTEBEN SIDE STAND ASSY - F4.7

8 1 405556 FJEDER SPRING A, SIDE STAND - F4.8

9 1 405557 FJEDER SPRING B, SIDE STAND - F4.9

10 1 90102911 STALBOLT M8X20 FZB 8.8 BOLT M8X20







POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 405558 STODDAMPER BAG REAR SHOCK ABSORBER -
F5.1

2 4 90102889 STALBOLT M 6X40 FZB 8.8 SCREW 6X40







POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 404053 FORLYGTE KOMPLET HEAD LIGHT ASSY - F24.1

2 1 401305 PARE 12V 35/35W BULB 12V 35/35W NETPRICE
NETTOPRIS

3 2 404054 FATNING SCOCKET - F24.3

4 1 404055 BOLT M6X25 BOLT M6X25 - F24.4










POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 404091 BLINKLYS FOR VENSTRE GUL| INDICATOR FRONT RIGHT
YELLOW - F28.1
1 1 404091A BLINKLYS FOR VENSTRE INDICATOR FRONT RIGHT
HVID WHITE - F28.1
2 1 404092 BLINKLYS FOR HZJRE GUL INDICATOR FRONT LEFT
YELLOW - F28.2
2 1 404092A BLINKLYS FOR HBJRE HVID INDICATOR FRONT LEFT
WHITE - F28.2
3 1 404093 POSITIONSLYGTE HEAD LIGHT - F28.3
4 1 401305 PARE 12V 35/35W BULB 12V 35/35W NETPRICE
NETTOPRIS
5 2 700529 PARE 12V 10W BULB 12V 10W
6 9 404094 SKRUE ST4.2X12 SCREW ST4.2X12 - F28.6







POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 405561 PANEL R@D COVER FRONT RED
WHISPER - F11.1

2 404098 BOLT BOLT - F29.2

3 405562 PANEL SORT WHISPER FRONT COVER FENDER
BLACK WHISPER - F11.3

4 1 404102 PANEL BAG VED STYR COVER BEHIND STEER -
F29.4

5 1 404103 KROG FOR HOOK FRONT - F29.5

6 1 404104 BOLT M6X12 BOLT M6X12 - F29.6

7 1 404105 OPBEVARINGSRUM FOR REAR COVER LOWER FRONT
-F29.7

8 1 404106 LAG COVER BATTERYBOX - F29.8

9 1 404107 BATTERI HOLDER BRACKET BATTERY - F29.9

10 1 404108 BATTERI BOKS BATTERIBOX - F29.10

11 1 404109 BUNDPLADE COVER LOWER - F29.11

12 1 404110 BUNDDAKKE MATTE RUBBERMAT - F29.12

13 1 404111 BUNDPLADE UNDER COVER UNDER SCOOTER -
F29.13

14 | 4 404112 M@TRIK M6 NUT M6 - F29.14

15 1 404113 PLADE FOR STELNUMMER COVER - F29.15

16 | 4 404114 BOLT M6X20 BOLT M6X20 - F29.16

17 | 4 404115 KLIPS CLIP (4.8) - F29.17

18 [ 7 296039 PLADESKRUE M4,8X16 SPIDS | SCREW M4,8X16

19 16 | 296028 PLADESKRUE M4,2X13 SPIDS | SCREW M4,2X13

20 | 4 404118 KLIPS CLIP (4.2) - F29.20







POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 404119 PANEL UNDER S/DE FOR COVER UNDER SEAT FRONT
- F30.1

2 10 | 404120 SKRUE ST4.8X16 SCREW ST4.8X16 - F30.2

3 3 404121 BOLT M6X12 BOLT M6X12 - F30.3

4 1 404122 KROG BAG HOOK REAR F30.4

5 1 404123 SKRUE KLEMME CLIP NUT - F30.5

6 1 404124 DAKSEL FOR MOTOR COVER FOR ENGINE - F30.6

7 1 404125 BESLAG BRACKET FOR HOOK - F30.7

8 1 404126 SADEBR@ND SEAT INNER - F30.8

9 4 404127 M@TRIK M6 NUT M6 - F30.9

10 |2 404128 BOLT BOLT - F30.10

11 |7 296028 PLADESKRUE M4,2X13 SPIDS | SCREW M4,2X13

12 1 405563 PANEL NEDRE VENSTRE COVER LOWER LEFT BLACK
SORT WHISPER WHISPER - F12.12

13 |1 405564 PANEL @VRE VENSTRE R@D | COVER UPPER LEFT RED
WHISPER WHISPER - F12.13

14 |1 405565 PANEL @VRE H@JRE RZD COVER UPPER RIGHT RED
WHISPER WHISPER - F12.14

15 [ 1 405566 PANEL NEDRE H@JRE SORT | COVER LOWER RIGHT BLACK
WHISPER WHISPER - F12.15

16 |1 405567 PANEL VED TANK R@D COVER FUELTANK RED
WHISPER WHISPER - F12.16

17 1 405568 LYGTEPANEL BAGERST COVER TAIL LAMP BLACK
SORT WHISPER WHISPER - F12.17

18 [ 1 405569 PANEL FOR SVINGARM COVER SVINGARM RIGHT
H@JRE WHISPER WHISPER - F12.18

19 [1 405570 PANEL FOR SVINGARM COVER SVINGARM LEFT

VENSTRE WHISPER

WHISPER - F12.19










POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 404203 MONTERINGSBESLAG FOR FRONT BRACKET ASSY -
F35.1
2 1 405571 CHASSIS WHISPER CHASSIS WHISPER - F14.2
3 2 404205 BOLT M6X30 BOLT, FLANGE M6X30 - F35.3
4 2 404206 BOLT M6X12 BOLT M6X12 - F35.4
5 1 404207 MONTERINGSBESLAG HZJRE| RIGHT BRACKET ASSY - F35.5
6 4 404208 MZTRIK M6 NUT M6 - F35.6
7 1 404209 MONTERINGSBESLAG LEFT BRACKET ASSY - F35.7
VENSTRE
8 1 405572 SVINGARM REAR FRAME - F14.8
9 2 405573 BESLAG FOR PANEL FRONT BRACKET,
FORREST DECORATED BOARD - F14.9
10 2 405574 BESLAG FOR PANEL REAR BRACKET,
BAGERST DECORATED BOARD - F14.10
11 2 405575 BESLAG FOR HJUL FIXING BOARD, REAR WEEL -
F14.11
12 6 403817 BOLT M6X16 BOLT M6X16 - F2.13
13 4 290291 BOLT M6X12 BOLT M6X12
14 2 90100694 LASEM@TRIK M12 NUT M12
15 2 90102200 Laseskive A12 FZB TOOTH LOCK M12
16 2 90102312 PLANSKIVE M12 WASHER
17 1 405576 AKSEL REAR FRAME SHAFT - F14.17
18 1 90100694 LASEM@TRIK M12 NUT M12







POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 404228 S/AEDE MED BESLAG SEAT ASSY - F37.1-3
4 1 404229 BESLAG FRAME - F37.4
5 2 404230 BOLT M6X12 BOLT M6X12 - F37.5
6 2 404231 M@TRIK M6 NUT M6 - F37.6







POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 404156 STOTTE BAG CARRIER ASSY - F31.1

2 2 404157 BOLT M8X45 BOLT M8X45 - F31.2

3 1 404158 BOLT M8X85 BOLT M8X85 - F31.3

4 3 404159 GUMMIPAKNING GASKET - F31.4

6 1 405577 BAGAGEBOKS RED WHISPER | LUGGAGE BOX RED
WHISPER - F16.6

7 3 404161 SKIVE WASHER - F31.8

8 3 404161 SKIVE WASHER - F31.8






